SECTION 7: PARTS LIST
Main Breakdown

-33 -

9}
AL £
Iy

i




Main Breakdown (Base& Stand)

60 99
SRWa -
/ u
o ra
3555 xﬁ;&
/
//
95
T3
109—”"
10—~
11—
77 79 122

102

-34-



Main Parts List

REF DESCRIPTION

REF DESCRIPTION

1 SIDE COVER

2 PHLP HD SCR M5-8 X 8

3 FLAT WASHER 5MM

4 DRIVE PULLEY

5 SET SCREW M&-1 X 10

6 FIXED COVER

7 CAP SCREW M5-8 X 16

8 CAP SCREW M8-1.25 X186

9 SIDE CABINET

10 |ELECTRICAL BOX COVER

11 |CIRCUIT BREAKER L1 SERIES 25A
12 |PADDLE SAFETY SWITCH KEDU HY184P
13 |POTENTIOMETER W/DAIL

14 |PHLP HD SCR M5-.8 X 15

15 |CIRCUIT BOARD TN40-55 (JSC)
16 |TAP SCREW M3.5X 8

18 |POINTER

22 |HEAD CASTING

23 |TABLE HEIGHT SCALE

24 |CAP SCREW Me-1 X 12

25 |TORSION SPRING (LEFT)

26 |TORSION SPRING (RIGHT)
27 |ROLLER MOUTING PLATE

28 |ROLLER

29 |PIVOT SHOULDER PIN

30 |CHIP DEFLECTOR PLATE

31 |CAP SCREW Me-1 X 10

32 |TAP SCREW M5 X 10

33 |TOP COVER

34 |HINGE 3"

35 |EXT RETAINING RING 20MM
36 |FEED ROLLER BRACKET

37 |BUSHING

38 |FEED BELT ROLLER

38  |[MOTOR SUPPORT BRACKET
40 |MOTOR MOUNTING BRACKET
42 |FEED MOTOR 1.5HP 110DC
42-1 |MOTOR BRUSHES (2-PC SET)
43 |CONVEYOR TABLE

44 |TABLE GUIDE

45 |STEEL BAR

46 |PLATE

47 |LOCK COLLAR 16MM

48 |SET SCREW M5-8 X8

49 |FEED BELT ROLLER

50 |HEX BOLT M8-1.25 X 20

51 |HEX NUT M8-1.25

52 |FEED ROLLER BRACKET (REAR)
53 |CARRIAGE BOLT M3-5X16
54 |BEARING COVER (LEFT)

55 |LEADSCREW FIXED PLATE
56 |BASE COVER PLATE

57 |CAP SCREW M6-1 X 12

58 |CAP SCREW Mé-1 X 15

59 SET SCREW M5-.8 X 5

60 LOCK WASHER 8MM

61 BALL BEARING

62 BEARING SEAT

63 SPROCKET

64 ELEVATION SCREW CAP

65 |GEAR 65T

66 BRACKET

67 ELEVATION SCREW ROD

68 LOWER CASTING

89 V-BELT B40

70 |CAP SCREW M8-1.25 X 12

71 DRIVE PULLEY

72 STRAIN RELIEF TYPE-3 M20-2.5
73 |WRENCH 8 X 12 OPEN-ENDS

74 MOTOR 1.5HP 120V 1-PH

74-1 |MOTOR FAN COVER

74-2 |IMOTOR FAN

74-3 |S CAPACITOR 350M 125V 1-5/18 X 3-1/2
744 |R CAPACITOR 40M 250V 1-5/8 X 3-1/8
74-5 |[JUNCTION BOX

74-6 |CONTACT PLATE

74-7 |CENTRIFUGAL SWITCH

74-8 |BALL BEARING 6204-2RS (FRONT & REAR)
75 |WORM GEAR

76 EXT BETAINING RING 12MM

77 SHAFT

78 ROLL PIN3 X 16

79 HANDWHEEL W/HANDLE TYPE-3 177D X M&-1
80 LOCK WASHER 10MM

81 HEX BOLT Mé-1 X45

82 CHAIN 410-132

83 FIXED PLATE

84 FLAT WASHER 6 X16 0D X 15T
85 ADJUSTMENT BLOCK

86 HEX NUT M5-.8

87 |CAP SCREW Mé-1 X 35

88 ADJUSTMENT ROD

89 CAP SCREW Mé-1 X 20

90 HEX NUT M6-1

91 CORD CLAMP

92 CAP SCREW M10-1.5 X 25

93 FLAT WASHER 10MM

94 SANDING BELT 100-GRIT 3" X 84"
95 |CONVEYOR BELT

96 |CAP SCREW Mé-1 X 30

97 POWER CORD 14G 3W 72" 5-15P
98 FLAT WASHER 12MM

99 FLAT WASHER 8MM

-35-




Parts List
Base & Stand

REF DESCRIPTION REF DESCRIPTION

100 |KEY 6 X6 X 40 122 |FLAT WASHER 8MM

101 |STAND LEG 123 |BALL BEARING 620527

102 |HEX BOLT M8-1.25 X 16 124 |EXT RETAINING RING 25MM

103 |SHORT BRACKET (BOTTOM) 125 |SANDING BELT CLAMP BRACKET (RIGHT)
104 |LONG BRACKET (BOTTOM) 126 |SANDING BELT CLAMP BRACKET (LEFT)
105 |FLANGE NUT M8-1.25 127 |HOLLOW HANDLE 26 X 106, 9

106 |LONG BRACKET (TOP) 128 |SHOULDER SCREW Mg8-1.25 X 16, 10 X 116
107 |SHORT BRACKET (TOP) 128 |BELT DRUM

108 |CONTROL PANEL PLATE 130 |JCONNECTION WIRE 2, 14AWG, 100L

109 |HEX WRENCH 6MM 131 |BELT LOCKING BLOCK

110 |HEX WRENCH 5MM 132 |COMPRESSION SPRING

111 |HEX WRENCH 4MM 133 |CONNECTION WIRE 1, 14AWG, 100L

112 |INFEED COVER 134 |CAP SCREW M6-1 X 25

113 |SPACER BLOCK 135 |CAP SCREW M5-.8 X 10

114 |BUSHING 136 |WAVY WASHER 40MM

116 |SPROCKET 137 |BEARING COVER (RIGHT)

117 |HEX NUT M5-.8 138 |EXTENSION SPRING

118 |FLAT WASHERS5 X 140D X0.8T 138 |SPRING RETAINER

119 |SPADE TERMINAL (F) 140 |CONNECTION WIRE 3, 14AWG, 50L

120 |CAP SCREW M5-8 X 8 141 |CAP SCREW M5-.8 X 12

121 |FLAT WASHER 5MM 142 |HEX NUT M3-.5

-36 -




	33
	34
	35
	36

